PB81-172637

Removal of Phenolic Compounds from Wood Preserving Wastewaters

Edward C. Jordan Co., Inc.
Portland, ME

Prepared for

Industrial Environmental Research Lab.

Cincinnati, OH

Mar 81

U.S. DEPARTMENT OF COMMERCE
National Technical Information Service



EPA 600/2-81-043
March 1981

REMOVAL OF PHENOLIC COMPOUNDS
FROM WOOD PRESERVING WASTEWATERS

by

Bruce K. Wallin
Arthur J. Condren
Roy L. Walden

Edward C. Jordan Co., Inc.
Portland, Maine 04112

Contract No. 68-03-2605
Work Directives 2(I) and 5

Project Officers

Donald L. Wilson and
Brian Westfall
Food and Wood Products Branch
Industrial Environmental Research Laboratory
Cincinnati, Ohio 45268

INDUSTRIAL ENVIRONMENTAL RESEARCH LABORATORY
[...]
obtained, the results were the same as if hydrogen peroxide alone had been
used. (13)

A 1961 Russian article, as reported by the FMC Corporation, "gave the
following order of catalytic activity for the peroxide oxidation of phemnol;

-83-



++ ++ .
Fe++, A1+++, Cr+++. The catalytic Fe * and Cu activity was also said to be
enhanced by the presence of Al ." (13) The previously described work of FMC
does not verify this conclusion. FMC has pointed out, however, that the

Russian work was performed on a much more dilute solution.

Merour (17) took another approach to the problem and found that oxidiz-
able material may be removed from wastes as follows:

1. saturate the waste streams with oxygen then add hydrogen peroxide;

TABLE 35. EFFECT OF CATALYSTS ON PHENOL OXIDATION (13)

H 02/ .
phefol Phenol TOC CoD
ratio Catalyst (mg/1) (mg/1) (mg/1)
none none 500.0 383 1,105
(theory 1,190)

0.5 none 499.0 365
1.0 none . 493.0 375
0.5 0.01% Fe 88.0 380 974
1.0 0.01% Fe 7.0 360 679
2.0 0.01% Fe 0.3 310 392
3.0 0.01% Fe 0.2 150 106
4.0 0.01% Fe 3ppb 138 66
0.5 0.03% Fe 118.0 365 1,020
1.0 0.03% Fe 22.0 345 620
2.0 0.03% Fe 0.2 315 418
3.0 0.03% Fe 4.04 210 150
0.5 0.01% Fe, 0.01% Al 79.0 380 971
1.0 0.01% Fe, 0.01% Al 4.0 310 625
2.0. 0.01% Fe, 0.01% Al 0.1 300 495
3.0 0.01% Fe, 0.01% Al 0.05 200 172
4.0 0.01% Fe, 0.019% Al 6ppb 196 105
1.0 0.03% Fe, 0.03% Al 5.7 310 510
2.0 0.03% Fe, 0.03% Al 0.3 320 405
3.0 0.03% Fe, 0.03% Al 0.2 225 210
1.0 Steel wool (room 16.0

temp., 10-min.

retention)
0.5 0.01% Ni (as NiCl ; 496.0 370

»6H20)_(room temp.

test)

Initial phenol concentration - 500 mg/l. 120°F, 30-min. retention

time; initial pH = 5.5. Fe added as ferrous suéfate; Al added as
aluminum sulfate.

~84=



2. adjust the pH to 6-7; and

3. activate the mixture with light having a wavelength of 200 to 500 nm
and an energy of 0.5 w/atom of carbon eliminated.

This process was found to require 0.1 to 1.5 atoms of active oxygen per
atom of carbon removed.

Keating et al, (16) reported on three commercial installations where
phenolic wastes are being successfully treated with hydrogen peroxide. One
installation used a batch treatment system. During a typical treatment opera-
tion, approximately 10,000 gallons of wastewater were received and tested to
determine the phenolic concentration, the H, 0, /phenol rates, and the required
treatment time. The waste was then adjusted”tc pH 5-6, iron added to equal 15
Hg/g Fe, and the required amount of peroxide is added. After the necessary
treatment time, the waste was retested for phenol; and if found satisfactory,
discharged to the receiving stream.

Hydrogen peroxide has also been used as a standby system for biological
treatment. At one of the facilities studied, inadequately treated wastewater
was diverted to a holding pond where it was stabilized with hydrogen peroxide.
It is interesting to note that the amount of hydrogen peroxide required for
treatment was well in excess of that required for phenolics (H,0,/phenol ratio
of 8:1). This was primarily attributed to the presence of other oxidizable
compounds. This same treatment system also used hydrogen peroxide to counter-
act the effects of biological shock loadings. If upstream testing detected a
heavy load of phenols, hydrogen peroxide would be added to an equalization
basin until phenols were reduced to a level tolerable to the bio-system.

The final commercial application reported by Keating (16) was effluent
polishing to remove the last traces by phenol after .biological treatment.
This type application, however, is necessary only when there are stringent
effluent limitations.

Reductive Degradation - Sweeny (9) reported catalyzed iron to be a low
cost, effective treatment, replacing substituted chlorine atoms with hydrogen.
This removal of chlorine is stated to generally lead to products of greatly
reduced toxicity, for example, the degradation of chlorobenzene to cyclo-
hexanol. Use of a column to provide the required contact was investigated in
two variations - diluted and fluidized beds. The fluidized sbed was found to
be most efficient, allowing flow rates as high as 23 gpm/ft”. A degradation
trial with an influent concentration of 2,000 mug/l p-nitrophenol at a flow
rate of 22.8 gpm/ft” produced an effluent containing only 1.5 mug/l, a 99.8
percent reduction.

An operating pH range of 5.5 to 8.0 was reported to avoid excessive
reluctant usage or precipitation in the bed.

-85-



10.

11.

12.

13.

REFERENCES

Pulp and Paper Research Institute of Canada "Review of Catalytic Oxida-
tion of Pulp and Paper Mill Effluents", CPAR Project Report 147-1, March
1973. 48 pp.

Wilhelmi, A.R. and R.B. Ely. "A Two-Step Process for Toxic. Wastewaters."
Chemical Engineering, 83(4): 105-109, 1976.

Chen, J.W., J.A. Chang, and G.V. Smith, Sonocatalytic Oxidation in Aqueous
Solutions."” Vol. 67 (item 109): 18-26, 1971.

Chen, J.W. & G.V. Smith. "Feasibility Studies of Applications of Cata-
lytic Oxidation in Wastewater." EPA Water Pollution Control Research
Series 7020-ECI-11/71.

Eisenhauer, H.R. "The Ozonization of Phenolic Wastes." Journal Water
Pollution Control Federation 40(11): 1887-1899, 1968.

Dence, C.W., R. Hartenstein, C.J.K. Wang. "The Elimination of Phenolic
and Chlorophenolic Materials in Spent Chlorination and Caustic Extraction
Bleaching Liquors using Chemical and Biological Approaches.'" Progress
Report to February 1978, SUNY Syracuse, New York.

Cleary, E.J. and J.E. Kinney. "Findings from a Cooperative Stu&y of
Phenol Waste Treatment." In: Proceedings of the Sixth Industrial Waste
Conference Purdue University, 1951.

Gould, J.P. and W.J. Weber Jr. "Oxidation of Phenols by Ozone." Journal
Water Pollution Control Federation, 49(1): 47-60, 1976.

Sweeny, K.H. '"Reductive Degradation: Versatile, Low Cost." Water and
Sewage Works, 126(1): 40-42, 1979.

Thompson, W.S. '"Wood Preservatives and the Environment: The Treating

Plant." Presented at Conference of American Wood Preservers Association,
1974.

Mulligan, T.J. and R.D. Fox. '"Treatment of Industrial Wastewaters."
Chemical Engineering, 83(22): 49-65, 1976.

FMC Corporation bulletin entitled "Industrial Waste Treatment."

FMC Pollution Control Release No. 84. "Phenols in Refinery Waste Water
Can Be Oxidized with Hydrogen Peroxide."

~-86-



14.

15.

16.

17.

Eisenhauer, H.R. '"Oxidization of Phenolic Wastes.' Journal Water Pollu-
tion Control Federation 36(9): 1116-1128, 1964.

Ross, L.W., A.K. Chowdhury. '"Catalytic Oxidation of Strong Waste Waters.'

Presented at Conference of American Society of Mechanical Engineers, July
1977.

Keating, E.J., R.A. Brown E.S. Greenberg E.S. "Phenolic Problems Solved
with Hydrogen Peroxide Oxidation." Industrial Water Engineering, 15(7):
22-27, 1978.

Merour, Yves. "Elimination of Oxidizable Materials from Polluted Waters."
Chemical Abstracts, Vol. 87 (28610), 1977.

-87-



5.0 CARBON ADSORPTION

Carbon adsorption is basically a surface phenomenon (1) and is influenced
by such factors as the hydrophobic nature of dissolved organics in the waste
stream, and the affinity of the organic for the sorbent.

Adsorption is related directly to a compound's hydrophobic behavior in
that organics of low solubility are more readily adsorbed.(l) With respect to
phenols, Strier (2) described the order of increasing adsorptivity on acti-
vated carbon as:

. Solubility in water

Compound Molecular weight mg/l at 25°C
Phenol 94.1 8.2 x 104
2,4,6 Trichlorophenol 197.5 9.0 x 102
Pentachlorophenol 266.3 3.0 at 50°¢

This is also the order of increasing molecular weight and decreasing
solubility, which supports the above statement concerning solubility and
adsorptivity. The solubilities reported above by Strier, however, do not
agree with other published data. The affinity of the organic for the sorbent
is due to a combination of electrostatic attraction, physical adsorption, and
chemical adsorption.(l) Since activated carbon is negatively charged, it is
"more amenable to complexing with increasingly more positively charged aro-
matic (benzene) compounds such as the more highly chlorinated phenol ico,
thereby facilitating adsorption.(2) Strier concluded that:

"...pentachlorophenol could best be removed from industrial waste ef-
fluents by oil-water separation and/or by precipitation and filtration at
low pH, as pretreatment, followed as necessary by carbon adsorption
and/or biological oxidation, to remove other phenolics and organics."

There are basically two techniques for using activated carbon in waste
treatment:

1. The waste stream can contact granular carbon in a treatment column;
or
2. Powdered carbon can be added directly to the wastewater.

Numerous researchers have reported on the effectiveness of contacting
type carbon columns for phenol removal. Zogorski and Faust (3) conducted 25
experiments using laboratory prepared phenol solutions and fixed beds of

=88~



granular activated carbon. From their work, they concluded that between 20
seconds and two minutes of contact time is required to reduce phenols below
analytical sensitivity. They also found that granular activated carbon rapid-
ly removes phenols, therefore filters with a bed depth of 3-to-5 ft can be as
efficient as the much larger units currently being designed. Hager (4) con-
ducted similar laboratory adsorption studies using actual industrial waste-
waters and found a 99 percent phenol reduction in all five samples analyzed.
He also reported on five full scale adsorption systems installed between March
1973 and March 1975. A brief description of these systems is included in
Table 36. Bernardin (5) also reported on two full scale adsorption systems.
Plant "A" was a chemical plant manufacturing, among other compounds, phenol.
A basic process flow diagram is shown on Figure 25. The carbon adsorption
system consisted of two moving bed steel adsorbers, each of which was 12 ft
diameter by 36 ft sidewall height. Each contained approximately 124,000 1b of
Calgon Filtrasorb granular activated carbon and was designed for a flow rate
of 175 gpm. A summary of typical plant operation data is shown on Table 37.
Plant "B" manufactured phenolic resins and produced a waste containing float-
ing oils, suspended solids, phenolics, and other organics. A basic process
flow diagram is shown on Figure 26. The carbon adsorption system consisted of
two fixed bed adsorbers operated in series. Each columm was 10 ft diameter by
11 ft sidewall height and contained approximately 20,000 1b of granular acti-
vated carbon. A summary of typical plant operating data is shown on Table 38.

TABLE 36. PHENOL ADSORPTION SYSTEMS (4)

Phenol concentration

Plant Flow Contact time (mg/1)
No. (1,000 gpd) Pretreatment (min) Influent Effluent
1 50 Settling, equalization, 165 200 0.1
mixed media filtration
2 200 Equalization 41 600 100
3 350 Biological, mixed 24 800 0.05
media filtration
4 150 Sand filtration, settling 55 1,200 1.0
5 500 Biological, settling, 33 80 1.0

multi-media filtration

-8G-



06

pH ADJUSTMENT

NON 1ONIC
POLYMER

PROCESS FLOW DIAGRAM (5)
PLANT "A"

———>»1 EQUALIZATION

FLOCCULATION

SEDIMENTATION

TO STREAM
CARBON
ADSORBERS
!
TO PLANT
FOR REUSE
FIGURE 25




TABLE 37.

OPERATING DATA -

PLANT "A" (5)

Raw waste characteristics

Flow
BOD
CoD
Phenol

Effluent characteristics

BOD
cobD
Suspended solids

Phenol

400,000

16,000

27,000

1,500

1,450
2,675

22

0.

gpd
1b/day
1b/day

1b/day

1b/day
1b/day
1b/day

5 1b/day

-91-



[43

4

PROCESS FLOW DIAGRAM (5)

PLANT "B"

COAGULENT

POLYMER

oI
SEPARATOR

y

FLOCCULATION

SEDIMENTATION

WASTE

MIXED MEDIA
FILTRATION

CARBON
ADSORPTION
TO STREAM
——————>
FIGURE 26




TABLE 38. OPERATING DATA - PLANT "B" (5)

Ra% waste Clarifier effluent Carbon effluent
Suspended solids 220 mg/l 45 mg/1 10.0 mg/1
0il/grease 50 mg/1 25 mg/l 5.0 mg/1
TOC 1,200 mg/l 650 mg/1 25 mg/l
Phenol 160 mg/1 130 mg/1 0.1 mg/l

#*Plant flow is approximately 100,000 gpd

It is interesting to note that when the raw wastewater toxicity was eval-
uated using bluegill sunfish, all specimens died within the first 15 minutes
of exposure. In a similar test with the final effluent, however, there were
no adverse reactions even after a 10-day exposure test period.

Thompson (6) pointed out that even though activated carbon has been used
to treat various types of industrial wastewaters, it has not been commercially
applied to wood preserving effluents. Laboratory tests have, however, shown
that activated carbon provides good phenolic removals from raw creosote waste-
water. Unfortunately, other organics are also adsorbed and these reduce the
useful life of the carbon to the point where regeneration is essential.
Carbon regeneration equipment is generally too expensive for individual plants
to install.

Carbon regeneration has been shown to significantly affect the adsorption
process. DeJohn and Adams (7) found that the phenol and COD adsorption per-
formance of bituminous coal activated carbon was sharply reduced after regen-
eration. Data supporting this finding are shown in Tables 39 and 40.

_93-



TABLE 39. EFFECTS OF CARBON REGENERATION (7)

Virgin Regenerated Percent
carbon carbon change
Iodine number 950-1,000 560-680 -27 to =44
Molasses number 230 280 +22
Phenol, % removal 99.9 63 -37
COD % removal 71 13 ~-82

TABLE 40. IMPURITY REMOVAL DECREASE AFTER REGENERATION (7)

Impurity removal Virgin Regenerated Percent
(1b/1b carbon applied) carbon carbon qhange
TOC 0.17 0.096 =44
CcoD 0.73 0.35 ’ =52
Phenol 0.01 0.03 =25

As stated, .powdered activated carbon added directly to the wastewater
serves as a viable carbon adsorption treatment technique. This technique,
however, is normally used in conjunction with an activated sludge system.
DeJohn and Adams (7) have reported on four full scale activated sludge systems
which have tried this treatment alternative. At plant No. 1, a maximum BOD
removal of 90-95 percent was achieved with carbon addition vs. 23 percent for
the post test control. Similarly, the effluent COD was reduced from an aver-
age of 1,800 mg/l without activated carbon to 350 mg/l with addition. At
plant No. 2, the raw waste TOC varied between 100 and 1,000 mg/l. After
activated carbon addition, however, the effluent TOC was maintained below 20
mg/l, even during shock load periods. Plant No. 3 involved a refinery waste
in which effluent TSS and COD removals improved 40 percent when activated
carbon was added to the second stage of a two stage conventional activated
sludge system. Similar improvements were also noted at plant No. 4. It
should be noted that even though the above results are expressed in terms of

TOC and COD removals, there was a correlation between such removals and phenol
reduction. (8) ’

-94-



Rizzo and Shepherd (9) have outlined the various factors which should be
considered in an economic evaluation of a contacting type adsorption system.
These factors have been broken down into three general categories:

1. capital cost of the contacting system;
2. capital cost of the reactivation system; and
3. operation and maintenance expenses.

Figure 27 presents estimated equipment costs (installed) for two stage,
fixed bed, downflow contacting systems of various capacities. Figure 28
presents the equivalent costs for onsite regeneration facilities. Typical
examples of operation and maintenance expenses are presented in Table 41.
Since these items are extremely variable and difficult to estimate, no attempt
was made to develop typical costs. Instead the report itemized the major
components of each cost and provided guidelines to assist in estimating them.

=95~



96

COST, 10% dollars (1976)

I3

TOTAL INSTALLED COST OF TWO STAGE
ADSORPTION CONTACTING EQUIPMENT (9)

6 -

51 TOTAL INSTALLED COST
WITH ONSITE STORAGE

4 ]

3 =

TOTAL INSTALLED COST WITHOUT
ONSITE STORAGE

0 L] ¥ 1 ¥ S
| 2 3 4 5

.

—
6

FLOWRATE , 10%gal 7d

FIGURE 27




L6

TOTAL

10°% dollars (19786)

COST,

INSTALLED COST OF CARBON REACTIVATION

AND HANDLING SYSTEM (9)

INSTALLED COST